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SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result | Remark
Section
3.1 15.247(a)(2) | A8.2(a) 6dB Bandwidth > 0.5MHz Pass -
3.1 - Gen 4.4.1 | 99% Bandwidth - Pass -
Output Power
3.2 15.247(b) A8.4 <30dBm Pass -
Measurement
3.3 15.247(d) A8.5 Frequency Band Edges | <20dBc Pass -
3.4 15.247(d) A8.5 Spurious Emission <20dBc Pass -
3.5 15.247(e) A8.2(b) Power Spectral Density | <8dBm Pass -
3.6 15.207 Gen 7.2.2 | AC Conducted Emission | Section 15.207(a) Pass -
Radiated Emissi FCC 47 CFR Part 15 Subpart C/
adiated Emission
3.7 15.247(d) A8.5 Section 15.209(a) &15.247(d) | Pass | -
15.203
3.8 A8.4 Antenna Requirement N/A Pass -
&15.247(b)
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1. GENERAL INFORMATION
1.1 Applicant

Company Name: HK TIANRUIXIANG COMMUNICATION EQUIPMENT LIMITED
Address: RM5C Shuisong Building,tairan Eight Road,Chegongmiao,Futian District,

1.2 Manufacturer

Company Name: HK TIANRUIXIANG COMMUNICATION EQUIPMENT LIMITED
Address: RMS5C Shuisong Building,tairan Eight Road,Chegongmiao,Futian District,
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1.3 Feature of Equipment Under Test

Product Feature & Specification
Equipment GSM Mobile
Brand Name TRX
Model Name S02
FCC ID RFOV19
Tx/Rx Frequency Range WLAN 802.11b/g/n ( 2400 MHz ~ 2483.5 MHz)
Number of Channels 802.11b/g/n: CHO1 CHO6  CH11
Carrier Frequency of Each Channel 802.11b/g/n: 2412MHz 2437MHz 2462MHz
Channel Spacing 802.11b/g/n: 5MHz
] 802.11b: 15.38 (dBm)
Maximum Output Power to Antenna 802.11g: 12.68 (dBm)
802.11n: 12.64 (dBm)
Antenna Type Fixed Internal Antenna
HW Version X235-MB-V6.1
SW Version X235 36D_ENTEL_EN_SA BT _FM_TV_JAVA WIFI_S
POA18_TP_FLASH12864_LCD240X400_V01_2012120
8_1105
. 802.11 b type of modulation: DSSS
Type of Modulation 802.11 g type of modulation: OFDM
802.11 n type of modulation: OFDM

Remark:

1. For other wireless features of this EUT, test report will be issued separately.

2. This test report recorded only product characteristics and test results Digital Transmission Systems (DTS).
3. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following
standards:

e FCC Part 15 Subpart C §15.247
. FCC KDB Publication No. 558074 D01 DTS Measurement Guidance v02.
e ANSI| C63.4-2003

Remark:
1  All test items were verified and recorded according to the standards and without any deviation during the

test.

2  This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B, recorded in
a separate test report.
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2. Test Configuration of Equipment Under Test

2.1 RF Power

Preliminary tests were performed in different data rate and recorded the RF Output Power in the

following table:

2.4GHz 802.11b RF Power (dBm)
Channel Frequency At DSSS Data Rate
1 Mbps 2 Mbps 5.5 Mbps 11 Mbps
CH 01 2412 MHz 13.06 13.62 14.45 15.35
CH 06 2437 MHz 13.26 13.81 14.62 15.38
CH 11 2462 MHz 12.97 13.77 14.57 15.21
2.4GHz 802.11g RF Power (dBm)
At OFDM Data Rate
Channel Frequency
6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CHO1 2412MHz 12,65 | 12.47 | 1246 | 1238 | 1233 | 12.25 | 12.04| 11.92
CHO06 2437MHz 12.68 | 1242 | 12.61 | 1234 | 12.33 | 1229 | 12.13 | 12.03
CH11 2462MHz 12.54 | 1236 | 1246 | 12.43 | 1236 | 1224 | 12.12| 11.79
2.4GHz 802.11n RF Power (dBm)
Channel | Frequency ALOFDM Data Rate
MCSO | MCS1 | MCS2 | MCS3 | MCS4 [ MCS5 | MCS6 | MCS7
6.5Mbps | 13Mbps | 19.5Mbps | 26Mbps | 39Mbps | 52Mbps | 58.5Mbps | 65Mbps
CHO1 | 2412MHz [ 1251 12.36 12.32 12.29 12.24 12.17 12.02 11.87
CHO6 | 2437MHz | 12.64 12.37 12.36 12.27 12.26 12.24 12.05 11.91
CH11 | 2462MHz | 12.52 12.27 12.31 12.21 12.23 12.21 12.04 11.82
Remark:
The EUT is programmed to transmit signal continuously for all testing.
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2.2 Test Modes

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration operated in a
manner tended to maximize its emission characteristics in a typical application. Frequency range investigated:
conducted emission (150 kHz to 30 MHz), radiated emission (9 kHz to the 10th harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower).

Pre-scanned tests were conducted to determine the final configuration from all possible combinations.
The following tables are showing the test modes as the worst cases and recorded in this report.

Test Item

802.11b
(Modulation : DSSS)

802.11g
(Modulation : OFDM)

802.11n
(Modulation : OFDM)

Conducted TCs

Mode 1: 802.11b_CHO01_2412 MHz
Mode 2: 802.11b_CHO06_2437 MHz
Mode 3: 802.11b_CH11_2462 MHz

Mode 4: 802.11g_CHO1_2412 MHz
Mode 5: 802.11g_CHO06_2437 MHz
Mode 6: 802.11g_CH11_2462 MHz

Mode 7: 802.11n_CHO01_2412 MHz

Mode 8: 802.11n_CHO06_2437 MHz
Mode 9: 802.11n_CH11_2462 MHz

Test Cases
Radiated Mode 1: 802.11b_CHO1_ Mode 4 : 802.11g_CHO01_ Mode 7 : 802.11n_CHO01_
TCs 2412 MHz + Battery 2412 MHz + Battery 2412 MHz + Battery
Mode 2: 802.11b_CHO06_ Mode 5 : 802.11g_CHO06_ Mode 8 : 802.11n_CHO06_
2437 MHz + Battery 2437 MHz + Battery 2437 MHz + Battery
Mode 3: 802.11b_CH11_ Mode 6 : 802.11g_CH11_ Mode 9 : 802.11n_CH11_
2462 MHz + Battery 2462 MHz + Battery 2462 MHz + Battery
AC Mode 1 : GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
Conducted Adapter+ Battery
Emission Mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+

Adapter+ Battery
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2.3 Connection Diagram of Test System
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3. Test Results
3.1 6dB and 99% Bandwidth Measurement

3.1.1 Limit of 6dB Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

The testing follows FCC KDB Publication No. 558074 D01 DTS Measurement Guidance v02.

Set resolution bandwidth (RBW) = 1-5 % of the emission bandwidth (EBW).

Set the video bandwidth (VBW) = 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Sweep = auto couple.

Allow the trace to stabilize.

Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB
relative to the maximum level measured in the fundamental emission. Compare the resultant
bandwidth with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is 1-5 %.

i O I

3.1.4 Test Setup

0000

@
2

EUT Spectrum Analyzer
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3.1.5 Test Result of 6dB Bandwidth

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.}1b GQB B.an.dwidth Pass/Fail
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 10.24 0.5 Pass
06 2437 10.28 0.5 Pass
11 2462 10.24 0.5 Pass
Mode 1: 6 dB Bandwidth Plot on 802.11b Channel 01
REW 300 kHx
VEWN 1 MH:
Haf 21.5 4Bm ALT 30 4B SWIL 2.5 ma 2.4132 Hz
T T T - = =
EBEE " T1 m-—w-"-"'-\.-mu'\[“"'-;{
== | e :
fr/‘)).""- N
M ‘_.i"' 'l._l'
f./f A
Cantes 2.412 GHzx 2 MHz [ Span 20 MH:
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Mode 2 : 6 dB Bandwidth Plot on 802.11b Channel 06

HEW 300 kHx Mackes 1 [T1
VEW 1 MH: W50
Baf 321.%F 4Bm Att 30 4B SWI 2.% mu 2.43880000

e PR N B

5
‘%.
:
)
:

Cantas 2.437 CH=x 2 MH=x/ Span 20 MH=x

Mode 3 : 6 dB Bandwidth Plot on 802.11b Channel 11

BEW 300 kH: Mazka= 1 [T1
VEW 1 MEHz B.08 4Em
Raf 21.5 dBm Rtt 30 4B IWT 2.5 ma Z.463800000 GH

N

Cantas 2 .4E2 CHx 2 MH=z Span 20 MH=
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Test Mode : Mode 4, 5, 6 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.}19 GQB B.an.dwidth Pass/Fail
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 16.64 0.5 Pass
06 2437 16.64 0.5 Pass
11 2462 16.64 0.5 Pass

Mode 4 : 6 dB Bandwidth Plot on 802.11g Channel 01

HBEW 300 kH=x Ma-kas

VEW 1 MH=x .21 4Em

Haf 21.5 4Bm Att 30 4B GWT 2.5 ma 2.413%e0000 SH

Ekmeres s p n n i
= 4
= T] '“*“«ﬁwx;hnfﬂzfvdx#ﬂwfﬁn Hﬁ—vﬂ“g

B #Hffl*f*‘f”

-za

-

-4

| - =2

| - &2

Cantas Z.412 SHz 2 MHx S Span 20 MH=x
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Mode 5: 6 dB Bandwidth Plot on 802.11g Channel 06

HEW 300 kH=x Ma-ka=z 1 [T1
VBW 1 MH=x 5.51 dBm
Haf 2Z1.5 4Bm Rtt 30 4B SWI Z.% ma 2.4351 0000 SH=x

=33,

=40,

—23

Canta= 2.437 CHz 2 MHzJ Span 20 MH:

Mode 6 : 6 dB Bandwidth Plot on 802.11g Channel 11

HEW 300 kHz Mazka= 1 [Tl
VBW 1 MH=x E.00 dBm

Raf Z1.5 4ABm ATtT 0 4B SWT Z2.% ma Z.4EE4 40000 SHzx
e ——— et ==
=z I R RO R
=R . .&FW MI\‘W

- =

=40,

]

Cantaes 2.4E62 GHz 2 MHz Span 20 MH=
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.}1n GQB B.an.dwidth Pass/Fail
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 16.80 0.5 Pass
06 2437 16.96 0.5 Pass
11 2462 16.96 0.5 Pass

Mode 7 : 6 dB Bandwidth Plot on 802.11n Channel 01

@ BEW 300 kHz Mazkas 1 [T1 ]
VEW 1 MEz 7.25 4B

Haf IZ1.8 4Bm Attt 30 4B WD 2.5 mu 2.405520000 SH:

Cantaes 2.412 GH=x 2 MHzJ Span 20 MH=x
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Mode 8 : 6 dB Bandwidth Plot on 802.11n Channel 06

@ BEW 300 kHz Mazke= 1 [T1
VEW 1 MHz 7.27 4ABEm
Rar 21.8 4Bm Rtt 30 4B SWI 2.5 ma Z.4347E0000 CHx

-z

=33

=40,

a1

Cantas 2.437 GH: 2 MHz Span 20 MH=

Mode 9 : 6 dB Bandwidth Plot on 802.11n Channel 11

@} HEW 300 ¥Hz Mazka= 1 [T1
VEW 1 MHz 7.E6 4Em

Baf 21.8 4Bm Att 30 4B SWI 2.5 mo 2 _4EE1 0000 CH=

l-z2

b =]

|- a3,

Canta= 2 .4E2 CHz 2 MHzJ Span 20 MHz
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3.1.6 Test Result of 99% Occupied Bandwidth

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freduency 1602010 Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 13.72 Pass
06 2437 13.72 Pass
11 2462 13.72 Pass

Mode 1 : 99% Occupied Bandwidth Plot on 802.11b Channel 01

BEW 2300 kHz Macka=z 1 [T1 ]
VEW 1 MH:x 7.18 d4Bm
Haf 321.5 4Bm Att 30 4B SWI 2.%F mu 2.413800000 <

.EE.
;

|- 23

Cantas 2.412 CHz 2 MHz S Span 20 MH:
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Mode 2 : 99% Occupied Bandwidth Plot on 802.11b Channel 06

REW 300 kEz Maskes 1 [T1
VEW 1 MHz 7.46 dEm
Raf Z1.5 4Em KTt 30 4B SWI 2.5 ma 2.4300B0000 CF

[BPECY T w———

Xz P e RATa g

-]

Cantaes 2.437 GH=x 2 MHzJ Span 20 MHEzx

Mode 3 : 99% Occupied Bandwidth Plot on 802.11b Channel 11

HEW 300 kHzx Mazka=z 1 [T1

VEW 1 MH:z B.07 dBm
Raf Z1.5 4Bm Att 30 4B SWI 2.5 mu 2. 463800000 ZEx
T LT i e g 1

|—=3,

Cantes 2 .42 CHx 2 MHzx [ Span 20 MH=x
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Test Mode : Mode 4, 5, 6 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency ezl Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 16.80 Pass
06 2437 16.84 Pass
11 2462 16.72 Pass

Mode 4 : 99% Occupied Bandwidth Plot on 802.11g Channel 01

BEW 300 kHz Mazka= 1 [T1 ]

VEW 1 MHz 5.51 dBm
Raf 21.5 4Bm Rtt 30 4B SWI 2.5 mu 2.4101 0000 SHx
T LT o g i1

== _ -IMMW

Cante= 2.412 CHz 2 MHz/ Span 20 MH:
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Mode 5 : 99% Occupied Bandwidth Plot on 802.11g Channel 06

BEW 2300 kHzx Macka=- 1 [T1
VEW 1 ME: 5.57 dABm
Haf 321.%5 4Bm Att 230 4B EWI 2.%F mo 2_4408 00000 CE=x

e ——

i

EE
%
:
%
!

—33,

- 43,

23

Cantes 2.437 CHz 2 MHz S Span 20 MH:

Mode 6 : 99% Occupied Bandwidth Plot on 802.11g Channel 11

HEW 300 kHz Mazka=z 1 [Tl
VEW 1 MH: 5.5 dBEm
Baf 21.E 4Bm Rtt 30 4B SWI 2.% ma 2.401 0000 SHx

!

EE
‘“a
i
}

,l'w

= &3

|- =3,

- &2

Cantas 2 .4E2 CH:x 2 MHz/ Span Z0 MH=x
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency ol Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 17.20 Pass
06 2437 17.56 Pass
11 2462 17.52 Pass

Mode 7 : 99% Occupied Bandwidth Plot on 802.11n Channel 01

@, HEW 300 kHzxr Ma-ke- 1 [T1 ]
VEW 1 MHz 7.5

Haf 21.8 4Bm Att 30 4B SWT 2.% mu

Cantas 2.412 CHz 2 MHz/ Span 20 MH=z
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Mode 8 : 99% Occupied Bandwidth Plot on 802.11n Channel 06

@ BEW 300 kHx Mazka=z 1 [T1
VEW 1 MHz 7.27 d4Em

Raf 21.8 4Em Ktr 30 4B IWT 2.5 ma 2.4347 60000 SE:

T e ——— T o T
== :;_(-.I' 2

L-go

L—33,

-3,

-3,

|- &3,

Cantes 2.437 CH: 2 MHz/ Span 20 MH:

Mode 9 : 99% Occupied Bandwidth Plot on 802.11n Channel 11

@} HEW 300 kHz Mazkes 1 [T1
VEW 1 ME:z £.53 dEm

EWT 2.5 mu 2_ 4050000 SHzx

Baf 21.8 4Bm Att 30 4B

B
== [

|- a3,

Cantas 2.4E2 CHzx 2 MHz/ Span 20 MHx
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3.2 Output Power Measurement

3.2.1 Limit of Output Power
For systems using digital modulation in the 2400-2483.5MHz and 5725-5850MHz, the limit for peak
output power is 30dBm. If transmitting antenna of directional gain greater than 6dBi are used the peak
output power from the intentional radiator shall be reduced below the above stated value by the amount in
dB that the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has

to be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v02.
2. The RF output of EUT was connected to the power meter by a low loss cable.

3. Measure the power by power meter with peak power sensor.

3.2.4 Test Setup

Power Sensor
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3.2.5 Test Result of Output Power

Channel Frequency 802.11b Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 15.35 30 Pass
06 2437 15.38 30 Pass
11 2462 15.21 30 Pass
Channel Frequency 802.11g Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 12.65 30 Pass
06 2437 12.68 30 Pass
11 2462 12.54 30 Pass
rarel Frequency 802.11n Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 12.51 30 Pass
06 2437 12.64 30 Pass
1" 2462 12.52 30 Pass
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3.3 Band Edges Measurement

3.3.1 Limit of Band Edges

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. If the output power of this device

was measured by power meter, the attenuation under this paragraph shall be 30 dB instead of 20 dB.

3.3.2 Measuring Instruments

See list of measuring instruments of this test report.
3.3.3 Test Procedures

1. The testing follows the guidelines in ANSI C63.4-2003 and FCC KDB Publication No. 558074 D01
DTS Meas Guidance v02.

2. Conducted emission test: Set RBW = 100 kHz, Video bandwidth (VBW) > 300 kHz. Band edge
emissions must be at least 20 dB below the highest emission level within the authorized band as
measured with a 100 kHz RBW. Note: If the output power of this device was measured by power
meter, the attenuation under this paragraph shall be 30 dB instead of 20 dB.

3. §15.247(d) specifies that in any 100 kHz bandwidth outside of the authorized frequency band, the
power shall be attenuated according to the following conditions: If the peak output power procedure is
used to measure the fundamental emission power to demonstrate compliance to 15.247(b)(3)
requirements, then the peak conducted output power measured within any 100 kHz outside the
authorized frequency band shall be attenuated by at least 20dB relative to the maximum measured
in-band peak PSD level.

4. Radiated emission test: Apply to band edge emissions that fall in the restricted bands listed in FCC
Section 15.205. The maximum permitted average field strength is listed in FCC Section 15.209. A
pre-amp is necessary for this measurement. For measurements peak radiated emission above 1 GHz,
set RBW = 1MHz, VBW = 1MHz, Sweep=Auto. For measurements average radiated emission above
1 GHz, set RBW = 1MHz, VBW = 10Hz, Sweep=Auto. If the emission is pulsed, modify the unit for
continuous operation; use the settings shown above, then correct the reading by subtracting the
peak-average correction factor, derived from the appropriate duty cycle calculation as in FCC Section
15.35(b) and (c)
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3.3.4 Test Setup

Radiated Band Edges

x
1
[
b

lm oo dm

Antenna hast
Dvipol= or Homn

Antennz

Antennz height c=n
S — - b= movead fom 1m to "j o
Takbic

4m_ Antenna znd
Bl o

turntzbls distancs

n e

| [ Fa 11y 5o Mered Grousd Plas e TO Comroller
hT:::;E = Te Feceiver
Conducted Band Edges
0000
©
o3
EUT Spectrum Analyzer
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3.3.5 Test Result of Radiated Band Edges

Test Band : 802.11b
Test Channel 01
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.39(802.11b) 60.92 -13.08 74 50.43 27.5 6.99 24 Peak | Vertical
2.39(802.11b) 42.14 -11.86 54 31.65 27.5 6.99 24 Average | Vertical
2.39(802.11b) 60.75 -13.25 74 50.26 27.5 6.99 24 Peak |Horizontal
2.39(802.11b) 42.98 -11.02 54 32.49 27.5 6.99 24 Average |Horizontal
Test Band : 802.11b
Test Channel 11
Frequency Level Over Limit Read |[Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.4835(802.11b) 59.67 | -14.33 74 48.39 27.6 7.68 24 Peak Vertical
2.4835(802.11b) 40.35 | -13.65 54 29.07 27.6 7.68 24 Average | Vertical
2.4835(802.11b) 58.32 | -15.68 74 47.04 27.6 7.68 24 Peak |Horizontal
2.4835(802.11b) 43 -11 54 31.72 27.6 7.68 24 Average | Horizontal
Page 28 of 101 Version:1.0




IAC

Report No.:20121210FCC-C

Test Band : 802.11¢g
Test Channel 01
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.39(802.119g) 65.32 -8.68 74 54.83 27.5 6.99 24 Peak Vertical
2.39(802.119g) 48.3 -5.7 54 37.81 27.5 6.99 24 Average | Vertical
2.39(802.119g) 65.41 -8.59 74 54.92 27.5 6.99 24 Peak |Horizontal
2.39(802.119g) 47.82 -6.18 54 37.33 27.5 6.99 24 Average | Horizontal
Test Band : 802.11¢g
Test Channel 11
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.4835(802.119g) 62.35 | -11.65 74 51.07 27.6 7.68 24 Peak Vertical
2.4835(802.119g) 45.89 -8.11 54 34.61 27.6 7.68 24 Average | Vertical
2.4835(802.119g) 64.02 -9.98 74 52.74 27.6 7.68 24 Peak |Horizontal
2.4835(802.119g) 43.96 | -10.04 54 32.68 27.6 7.68 24 Average | Horizontal
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Test Band : 802.11n
Test Channel 01
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.39(802.11n) 63.78 | -10.22 74 53.29 27.5 6.99 24 Peak Vertical
2.39(802.11n) 45.86 -8.14 54 35.37 27.5 6.99 24 Average | Vertical
2.39(802.11n) 62.88 | -11.12 74 52.39 27.5 6.99 24 Peak |Horizontal
2.39(802.11n) 45.41 -8.59 54 34.92 27.5 6.99 24 Average | Horizontal
Test Band : 802.11n
Test Channel 11
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.4835(802.11n) 60.73 | -13.27 74 49.45 276 | 7.68 24 Peak | Vertical
2.4835(802.11n) | 4266 | -11.34 54 31.38 276 | 7.68 24 | Average | Vertical
2.4835(802.11n) 63 -11 74 51.72 27.6 7.68 24 Peak |Horizontal
2.4835(802.11n) | 43.46 | -10.54 54 32.18 276 | 7.68 24 | Average |Horizontal
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3.3.6 Test Result of Conducted Band Edges

Test Mode : Mode 1 and 3 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : 01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11b Channel 01

BEW 100 kKHz Ma-ka=z- 1 [T
VEW 200 kHz - ]
Haf 21.5 4Bm Att 30 4B SWI 2.5 me 2.3584 80000 SHzx

T T ——
EEE
=5 - 1 z.3 HEm v
: fﬁrﬁ
- WJMW
Cante= 2.4 ZH=x 2 MHzx [ Span 20 MH=
High Band Edge Plot on 802.11b Channel 11
HEW 100 kHzx Macka=z 1 [T1 ]
VEW 200 kHzx
Haf 21.5 4ABm ALL g 4B OWT 2.5 ma 2. 48350000
T T ——
EEE B -
=B I B
= %mmmﬂmﬁ
Cante- 2.483% ZHx 2 MHz /S Span 20 MH=:
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Test Mode : Mode 4 and 6 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : 35%~60%
Test Channel : |01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11g Channel 01

BEW 100 kHx HMa-kes 1 [T1 ]
VEW 300 kEHz -2E.54 4Bm
Haf 21.5 4Bm ARtt 30 4B SWI 2.5 ma 2.300000000 SE:x

BT ¥ ——

]
T
1l

2

r A o T T

] - - =

| -3 n, fasd
LT

=42

-]

Cantas 2.4 GHz 2 MHx/S Span 20 MH=x

High Band Edge Plot on 802.11g Channel 11

HEW 100 kHx
VEW 300 kHx

Haf 21.5 4Bm ATt 30 4B SWT 2.5 ma
&= iif=r I
2 =
= - 0l 2.45 4Em
£z -f7.55 dEm
-33
25
e,
L1
]
- &2
Cantes 2.483%5 CHz 2 MHz/ Span 20 MHz
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Test Mode : Mode 7 and 9 Temperature : 23°C"26°C
Test Band : 802.11n Relative Humidity : 35%~60%
Test Channel : |01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11n Channel 01

BEW 100 kHzx HMacka=z- 1 [T1 ]
VEW 300 kH=x

Ref Z1.8 4Bm att 30 4B IWT 2.5 ma
T ———

r1 1.36| azm
- BT o 2T S L TR
- rz -pa.es apm J‘r/

- 33, rr

|—=3,
e
Canta- 2.4 GHz 2 MHz /S Span 20 MH:x
High Band Edge Plot on 802.11n Channel 11
HEW 100 kH: Ma-ka=- 1 [T1 ]
VEBW 300 kH:z -40.84 4Bm
Haf 1.8 4Bm Att 30 4B SWI 2.5 ma 2.48 3500000 SEx
T ———
Ll 1.84| 42m
L2 -La8.1c dfm
—r
=33,
MMMM O e
et Aol gfog, |
=23
—&3.
Cantae- Z.4B3F GHx 2 BMHzxY Span 20 MH=x
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3.3.7 Spurious Emission Measurement
3.3.8 Limit of Spurious Emission Measurement

All harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band.

3.3.9 Measuring Instruments

See list of measuring instruments of this test report.

3.3.10 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set RBW = 100 kHz, Video bandwidth (VBW) = RBW, scan up through 10th harmonic. All

harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band as measured with a 100 kHz RBW.

3.3.11 Test Setup

|[jl "o
©
R

EUT Spectrum Analyzer
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3.3.12 Test Result

Test Mode : Mode 1 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

EE

EE

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

BEW 100 kHz HMac-ka

VEW 300 kHzx

Haf 21.5 4Bm ATT o 4B %I 300 ma 1.E575 SHzx
o= Ifgwr I
0l -1E.F3 dBm
| -=x
L-35
T
ﬁqgm#ﬂ)#waﬁuuhhdhﬁﬁivmﬂbu+dhJnuﬂhdluwﬂadwrdJJuﬂMﬂwNUW\AJ A
| - &
Sta-t 30 MHx 257 MHzY Stop 3 GH:

HEW 100 kHz HMac-ka

VEBW 300 kH=z

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

Haf 21.%F 4Bm Rtt g 4B SWT 2.4 = 24.%82 &Hx
ME0—rifgwT I=
-- _-E.'l dBm.
|-z
—
[ Mwiu
g ,rﬂJ_lmLﬁkq&pJJUJLNUPLﬂJAJ_LL,JthA!ﬂﬁF\jLJll;irk#rv
|-&=
Sta-t 1 SHzx 2.4 SH=zS Stop 25 CH=
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Test Mode : Mode 2 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

BEW 100 kH=:x Mazka= 1 [T1
VEW 300 kHz -4E.55 dBm
Haf 21.5 48Bm Att 30 4B SWI 300 mm 1.384320000 ZSH=x

PN T T e ————

=30,

I N ) YR IW T WA IR P AT LT

Sta=t 30 MH:x 257 MH=z/ Stop 3 GH:

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

HEW 100 kHzx Mazka=z 1 [Tl
VEW 300 kHz —40 .58 JABm
Haf 21.5 4Bm Att 30 4B SWI Z.4 & 24.520000000 SHx

=T 1=

EE

1 -1E.l & 4Bm

-3

Sta=t 1 GHz 2.4 GHz/S Stop 25 GH:x
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Test Mode : Mode 3 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

BEW 100 kHz Ma-ka=- 1 [T1

VBW 300 kH:zx —4E.37 4Bm
Haf 21.5 4Bm Att 30 4B SWT 300 ma 2.7524 60000 SHz
T
2 =5
[ O
1l -15.F dA2m
| -=a
| - 30,
| - 4n
A1thh;¢ﬁdﬂhﬂﬁkpg*hddl;hﬁ“ﬂd*hJﬂuﬂﬁL_Lm*&_‘ ay: J Lbﬁdkdqiﬂhhh
| - Ea
Sta-t 30 MHx 257 MH=z/ Stsap 3 CH=x

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

BEW 100 kHzx Mazka= 1 [T1
VEW 300 kHzx —-40.73 d4Bm
Haf 2Z1.5 4Bm Att 30 4B SWT 2.4 & 24.183000000 SH=x

EE

11 -16.f4 4Em

=33,

Sta=t 1 CH=x 2.4 CH=z/ Steap 25 CHx
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Test Mode : Mode 4 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

BEW 100 kHz Mazka=z 1 [T1
VEW 300 kKH:x E. m
Haf 21.%F 4Bm Att 30 4B SWT 200 mm E77.4E0000000 ME

EE

T
|
u

T

¥
L
W

]

=% =

Sl a1

Sta=t 30 MH=x 257 MH=z/ Stap 3 SH:x

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

BEW 100 kHx Ma-kes 1 [T1
VEW 2300 kHzx -41.00 SBm

Haf 21.5 4Em Att 30 4B EWI 2.4 8 24 568000000 SHx
R = - |~ 1
B
== .
— r1 -13.p2 dsm
L3z
s w
WMMMWWW
L-62,
Sta=t 1 TH=x 2.4 CHx/S Bteap 25 CHz
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Test Mode : Mode 5 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

HEW 100 kH=x Ma-ka=z 1 [T1
VBW 300 kH=x —47.37 dBEm
Haf 2Z1.5 4Bm Rtt 30 4B SWI 300 ma 1.473420000 SH=x

T LT
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r1 -13.fE 43w
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

BEW 100 kHzx HMacke- 1 [T1

VEW 300 kHz -40.58 4Bm
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Test Mode : Mode 6 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

EE

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

EE

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

HEW 100 kH=z Mazka= 1 [Tl
VEW 300 kHz -4E.E7 dBm
Haf 21.5 4Bm Att 30 4B SWI 300 ma 1.2417&€0000 SHx
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Test Mode : Mode 7 Temperature : 23C26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

BEW 100 kHx HMackKes 1 [
VEW 200 kH=
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e ———
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz
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Test Mode : Mode 8 Temperature : 23C26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

HEW 100 kHzx Mazka=z 1 [T1 ]
VEW 300 kKH:z
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz
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Test Mode : Mode 9 Temperature : 23°C"26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

HBEW 100 kKHx Ma-kes 1 [T1 ]
VEW 300 kHzx -4E.07 d4Bm
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz
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3.4 Power Spectral Density Measurement

3.4.1 Limit of Power Spectral Density
The peak power spectral density shall not be greater than 8dBm in any 3 kHz band at any time interval of

continuous transmission.

3.4.2 Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedures

1. The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v02.

2. Use this procedure when the maximum peak conducted output power in the fundamental
emission is used to demonstrate compliance.

3. Set the span to 1.5 times the DTS channel bandwidth.
4. Set the RBW 2= 3 kHz.

5. Set the VBW = 3 x RBW.

6. Detector = peak.

7. Sweep time = auto couple

8. Trace mode = max hold.

9. Allow trace to fully stabilize.

1

0. Use the peak marker function to determine the maximum amplitude level.

3.4.4 Test Setup

| 0000
)
23

EUT Spectrum Analyzer
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3.4.5 Test Result of Power Spectral Density

Test Mode : Mode 1, 2, 3 Temperature : 23°C726°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
el Frequency 802.11b Max. Limits Bl
(MHz) Measured PSD (dBm) (dBm)
01 2412 -11.95 8 Pass
06 2437 -11.72 8 Pass
11 2462 -10.70 8 Pass

Mode 1 : PSD Plot on 802.11b Channel 01

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -11.95 dBm
Ref 8 dBm *Att 20 dB SWT 1.75 s 2.411168400 GHz
Offset 1.5 dB
N
VAXH [l <

LVL

~—20.

3DB
-50.

~—60.

—-70

--80

--90

Center 2.412 GHz 1.54 MHz/ Span 15.4 MHz

Page 45 of 101 Version:1.0



IAC

Report No.:20121210FCC-C

Mode 2 : PSD Plot on 802.11b Channel 06

LVL

*“RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kHz -11.72 dBm
Ref 8 dBm *Att 20 dB SWT 1.75 s 2.436168400 GHz

Offset 1.% dB
Lo
| -10 1
i, |

U LI
-—60
L-70
| -80
--90
Center 2.437 GHz 1.54 MHz/ Span 15.4 MHz

Mode 3 : PSD Plot on 802.11b Channel 11

*RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kHz -10.70 dBm
Ref 8 dBm *Att 20 dB SWT 1.75 s 2.461168400 GHz

Offset 1.5 dB
-0
1

-—10.
20 IJ\NNW\MMMM |
| -30 w
I--50
-60
| -70
-—-80
-—90.
Center 2.462 GHz 1.54 MHz/ Span 15.4 MHz

3DB
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Test Mode : Mode 4, 5, 6 Temperature : 23C"26°C
Test Engineer : |Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.11g Max. Limits Bl
(MHz) Measured PSD (dBm) (dBm)
01 2412 -13.64 8 Pass
06 2437 -13.08 8 Pass
11 2462 115 8 Pass

Mode 4 : PSD Plot on 802.11g Channel 01

Ref 8 dBm

“RBW 3 kHz
*VBW 10 kHz
SWT 2.8 s

Marker 1 [T1 ]
-13.64 dBm

“Att 20 dB 2.415137400 GHz

Offget 1.

| g

I

gl

+-60

=70

+-80.

+-90

Center 2.412 GHz

2.49 MHz/ Span 24.9 MHz
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Mode 5 : PSD Plot on 802.11g Channel 06

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.08 dBm
Ref 8 dBm *Att 20 dB SWT 2.8 s 2.440436200 GHz
Offget 1.% dB
°

+-10.

g [ e

Ny | |

I-50
I-60
=70
I-80
I--90
Center 2.437 GHz 2.49 MHz/ Span 24.9 MHz
Mode 6 : PSD Plot on 802.11g Channel 11
“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -11.50 dBm
Ref 8 dBm *Att 20 dB SWT 2.8 s 2.465187200 GHz
Offset 1.5 dB
N

1

. JWWWWM wwwwwm

e

3DB
~-50.

——-60

——70.

—-80

—-90
Center 2.462 GHz 2.49 MHz/ Span 24.9 MHz
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Test Mode : Mode 7, 8, 9 Temperature : 23C"26°C
Test Engineer : |Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.11n Max. Limits Pass/Fail
(MHz) Measured PSD (dBm) (dBm)
01 2412 -12.16 8 Pass
06 2437 -12.05 8 Pass
11 2462 -10.99 8 Pass
Mode 7 : PSD Plot on 802.11n Channel 01
*RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -12.16 dBm
Ref 10 dBm *Att 20 dB SWT 2.9 s 2.410425200 GHz
10 Offset 1.% dB
Lo
1 PK]
VAXH I 1 -
,AAJMAMW«11'ﬂ1‘41“\”'\'“1'\“""\h b )
[ -30 I \
|-50
+~-60
t-70
|-80
-90
Center 2.412 GHz 2.54 MHz/ Span 25.4 MHz
Page 49 of 101 Version:1.0



IAC Report No.:20121210FCC-C

Mode 8 : PSD Plot on 802.11n Channel 06

*RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -12.05 dBm
Ref 10 dBm *Att 20 dB SWT 2.9 s 2.435425200 GHz
10 Offset 1.% dB
Lo [ A
1 PK
MAXH| 1
| -10 LVL
ot M L h
| _30 \
| _40 \\““l\
AﬁﬁiW}U\r 30B
| -50
| -60
|-70
| -80
-90
Center 2.437 GHz 2.54 MHz/ Span 25.4 MHz
Mode 9 : PSD Plot on 802.11n Channel 11
“HEW 3 KH=x azka=- 1 [T1
VEW 10 kHz -10.55% dBm
Raf 10 4Em *Rtt 20 4B BWI 2.5 & Z.4E04252 SHz
13 Offpat 1.§ 4B |
La [ & ]
E= )
[0 :
-z JI-'UL"IW J u d | u ] 1 “l“ L
-3
==
|- ED.
-T2
- &3,
-3
Cantas 2.4E2 CHz 2.54 MHE=z/ Span 25.4 MH:z
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within the

band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedures

1. The testing follows the guidelines in ANSI C63.4-2003.
2. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at least

80 centimeters from any other grounded conducting surface.

3. Connect EUT to the power mains through a line impedance stabilization network (LISN).

4. All the support units are connecting to the other LISN.

5. The LISN provides 50 ohm coupling impedance for the measuring instrument.

6. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

7. Both sides of AC line were checked for maximum conducted interference.

8. The frequency range from 150 kHz to 30 MHz was searched.

9. Set the test-receiver system to Peak Detect Function and specified bandwidth (RBW=9kHz and
VBW=30kHz) with Maximum Hold Mode for QP limit measurement.

10.Set the test-receiver system to Average Detect Function and specified bandwidth (RBW=9kHz and
VBW=30kHz) with Maximum Hold Mode for QP limit measurement.
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3.54 Test Setup

Reference Plane n
\\‘(/
Test Receiver f
i Alem
[2dBuV] EUT X .;::
[y Ijl:ll:1|l 1 Load [ T

R = | [ ) L] N
4
\ \ Q% /

\\ LISN@ H 09 LISN
ST f’<
LISN
Ground Plans
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3.5.5 Test Result of AC Conducted Emission

Test Voltage:120V/60Hz

Test mode 1: GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
Adapter+ Battery +Neutral

Leved (dBuv)
80 L

T [ ] [ [ | FCC PART 15 C QP CE

| TFECPART 15 € AV CE

ul].'lEl]l.Z 0.5 1 2 5 0 20 30
Fraquency (MHz)
Site : #68 CHAMEER.
Condstion : FOC PART 15 C QP CE ENV216 HEW HEUTEAL
: REW-5 000K H= VEW-30 000K =
wat - 502
mode  :GEME50 IDLE+BT LINK+WIFI LINK
T '
Antennsa Aux Cable Fead Limit Onrar
Freg Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dB-m dB dE dBm dBm-m dB
1 0.22 43.69 10.17 0.00 0.02 33.50 62.74 -19.05 Peak
2 0.50 42.85 9.76 0.00 0.02 33.07 56.00 -13.15 Peak
3 0.66 42.55 9.78 0.00 0.02 32.75 S56.00 -13.45 Peak
4 1.14 43.77 9.66 0.00 0.02 34.09 56.00 -12.23 Peak
5 3.07 3J8.01 9.59 0.00 0.05 28.37 56.00 -17.99 Peak
6 5.19 31.72 9.67 0.0o0 0.02 22.03 60.00 -28.28 Peak
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Test mode 1: GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
Adapter+ Battery +Line

L 1 {dB!
go LEvel (4BuV)
— |
h.h““xk. [ 1] | | | FCC PART 15 [ 0P CE
— |
\_‘“\a' 1T T TTT] [ [ [T T T T TreCPART 15C AVCE

1]

0.150.2 0.5 1 FJ 5 10 20 30
Frequency (MHz)
Site | P65 CHAMEBER
Coemdition : FOC PART 15 C QP CE ENV218 HEW LINE
: BEW S 000K = YEW-30 000K =
wut ; 802
oy  GEMESD IDLE+BT LINE+WIFI LINK
IR E
Antenna Aux Cable Read Limit  Owver
Freq Level Factor Factor Loss Lewvel Line Limit Remark
MHz dBmsm  dBsm dB db dBm dBm<m dBE
1 0.41 45.45 9.67 0.o0 0.02 35.76 57.64 -12.19 Peak
2 0.59 34.81 9.69 0.00 0.02 25.10 46.00 -11.19 Average
3 0.59 46.89 9.69 0.oo 0.02 37.18 56.00 -9.11 Peak
4 0.59 40.77 9.69 0.oo 0.02 31.06 56.00 -15.23 QP
= 0.75 44.66 9.70 0.00 0,02 34.94 56.00 -11.34 Peak
& 1.18 33.10 9.68 0.00 0.02 23.40 46.00 -12.90 Average
7 1.18 45.986 9.68 0.00 0.02 36.26 56.00 -10.04 Peak
g 1.18 38.80 9.68 o.oo 0.02 29.10 56.00 -17.20 QP
9 1.54 40.08 9.66 0.oo 0.01 30.41 56.00 -15.92 Peak
10 3.19 39.35 9.67 0.oo0 0.05 £9.63 56.00 -16.65 Peak
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Test mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+
Adapter+ Battery + Neutral

Level (dB
%0 (dBu}

M= N N B O _ | | FCC PART 15 C OP CE
|
H"““\_\__‘k | | I | ! —1 T TP EEwE

091502 0.5 1 2 5 10 20 30

Frequency (MHz)

Site : 366 CHAMBER
Condition : FOC PART 15 C QP CE ENV216 HEW LINE
: REW9 000K H= YBW-30 000KH=
wut ; 502
s  GEM 1900 IDLE+BT LINK+WIFI LINK
THAETE E
Antenna Aux Cable PRead Limit Over
Freq Level Factor Factor Loss Lewvel Line Limit Remark

MHz dBm-m  dB<m dEb dB dBm dBEm-m dBb

1 0.48 45.82 9.68 0.00 0.02 36.12 56.36 -10.54 Peak

2 0.59 38.11 9.9 0.00 0.02 28.40 46.00 -7.89 Average
3 0.59 46.86 9.69 0.oo 0.02 37.15 5S6.00 -9.14 Peak

4 0.59 41.51 9.689 0.oo 0.02 31.80 56.00 -14.49 QP

5 0.66 35.82 9.70 0.o00 0.02 Z2Z6.10 46.00 -10.18 Average
6 0.66 46.30 9.70 0.o0 0.02 36.58 56.00 =-9.70 Peak

7 0.66 39,32 9.70 0.00 0,02 29.60 56.00 -16.68 QP

g 1.18 37.30 9.68 0.oo 0.02 27.60 46.00 -8.70 Average
9 1.18 46.75 9.68 0.oo 0.02 37.05 56.00 -9.25 Peak

10 1.18 41.00 9.68 0.oo 0.02 31.30 5S6.00 -15.00 QP

11 2.09 39.55 9.64 0.o0 0.01 29.90 56.00 -16.45 Peak

12 3.04 39.70 9,66 0.00 0.04 30.00 56.00 -16.30 Peak
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Test mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+
Adapter+ Battery + Line

Level (dBuv)y
B0
"‘-\-\_\_\__\_;
'HHHM“"\.\_' [ 1] _ — FCC PART 15 C OP CE
T [ ] | |FCC PART 15 € AV CE

L

0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site 966 CHAMEER
Condition : PCC PART 15 C QF CE ENV216 HEW HEUTRAL
: REW-5 000EH= VEW-30 000K H=
wat 502
mods - GEMI1500 IDLE+BT LINKE +WIFI LINK
BTl H
Antenna Aux Cable Read Limit Ovrey
Freg Lewvel Factor Factor Loss Level Line Limit Remark
MHz dBm/m dB-m dB dE dBm  dBEm-m dB
1 0.24 43.51 10.13 0.00 0.02 33.36 B2.13 -18.62 Pmak
2 0.52 43.01 9.76 0.00 0.02 33.23 56.00 -12.99 Peak
3 0.63 42.89 .77 0.00 0.02 33.10 S6.00 -13.11 Peak
4 1.14 43.77 9.65 0.00 0.02 34.10 56.00 -12.23 Peak
2 1.92 3Jo.861 9.53 0.00 0.01 27.27 56.00 -19.19 Pwak
] 3.07 37.94 9.59 0.0o0 0.05 28.30 56.00 -18.06 Psak
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3.6 Radiated Emission Measurement

3.6.1 Limit of Radiated Emission

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious must be at
least 20 dB below the highest emission level within the authorized band. If the output power of this device was
measured by spectrum analyzer, the attenuation under this paragraph shall be 30 dB instead of 20 dB. In

addition, radiated emissions which fall in the restricted bands must also comply with the FCC section 15.209

limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30 -88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

3.6.2 Measuring Instruments

See list of measuring instruments of this test report.

3.6.3 Test Procedures

1. The testing follows the guidelines in FCC KDB Publication No. 558074 D01 DTS Measurement
Guidance v02.

2. Use the following spectrum analyzer settings:
(1) Span = wide enough to fully capture the emission being measured; RBW =1 MHz for f > 1

GHz, 100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak; Trace =
max hold.
(2) Above 18 GHz shall be extrapolated to the specified distance using an extrapolation factor
of 20 dB/decade from 3m to 1m.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB)

3. Follow the guidelines in ANSI C63.4-2003 with respect to maximizing the emission by rotating
the EUT, measuring the emission for three EUT orthogonal planes, and adjusting the
measurement antenna height and polarization. A pre-amp and a high pass filter are used for

this test in order to get the good signal level.
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3.6.4 Test Setup

9kHz~30MHz
|_= Jm .
Kom-Condaciad EUT
Tabds L 1 &
Blem 1m
% Fully Soldered Ground Plane TO Controller
Test ToReceiv
Recaiver
| e—
30MHz~1GHz
J .
< y
Imtod4m
v y
il —
Aqtennz Mas = —
Di;tg:mHa:n.mar':.L l—]:
Antenns height can be
moved from 1o to dm,
- Antennz znd turnizblz
distzncs 3m 7
Koo-Condoced j
Tabls e |
Blcm
% Fully Soldered Ground Plane TO Controller
Test To Receiver
Raceiver
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Above 1GHz

lm o dm

Axntenna Mast
—_ Dripole cr Hom

Antensa
Antenng height san
N bemoved fom lzo ‘)

may 4o Antenng and "
50 o

turmtable distance

3mOrim Fn__l_l
| Fully 5oldered Ground Flan e TO Conoeller
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3.6.5 Radiated Emission Measurement Results (9kHz ~ 30MHz)

Test Engineer : |Hogan. He Temperature : 23C"26°C
Relative Humidity : |35%~60%
Frequency Reading Factor(dB) Result Limit Margin -
Polarization
(MHz) (dBu V/m) Corr. (dBu V/m) (dBu V/m) (dB)
1.079 2597 14.89 40.86 62.97 -22.11 Horizontal
1.079 26.08 14.89 40.97 62.97 -22.00 Vertical
Notes:

1 > No emission found between lowest internal or generated frequency to 30MHz.
2 > Laboratory's Information :
Prepared By : Accurate Technology Co., Ltd
Address: F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park
Nanshan District, Shenzhen 518057, P.R. China

Company Registration Number : 752051
Date of Receipt : 2012.12.15
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Radiated Emission Plot between 9 kHz ~ 30MHz (Horizontal)

@ BEBW 200 H=
HT 10 ms

Att 10 dB AUTO PREAMP OFF

el =T 100 kH=z 1 MHz 10 MHz
fm LFER—_
1 PK [l1c —
|
L

- =
2
l‘z_
—]
(’:?

9 kH= 30 MH=

Datce: EUT: Mobile Phone M/N: S02 15 _Dec_ 2012 19:-4B8:25 b4

Radiated Emission Plot between 9 kHz ~ 30MHz (Vertical)

@ REW 200 Hz
MT 10 ms

Att 10 4dB AUTO PREARMP OFF

F ko
aepv [I7

Zap 100 kHz 1 MHz 10 MH=
fm | Hiy=2.

1 PK 110

A ‘ g,

RSN AN —
=
=1

L0
m

1
:
5
(2]

Datce: EUT: Mobile Phone M/W: S02 15 . Dec_2012 19:57:48 Y
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3.6.6 Radiated Emission Measurement Results (30MHz-18GHz)

Test Channel :

01

Test Mode

Mode 1

Test Band :

802.11b

Test Engineer : |Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

1":“:.La'\ﬂ'&l{lﬂ'l.l‘lu"’ll‘ll
FCC CUASS C
50 Gt
J
&
1 5
3 -d
F
030 50 100 200 500 100D
Frequency (MHz)
Tite 968 CHAMEER
Condition : FOC CLAZS C 3m HL362 YERTICAL
: EBW: 120 000EH= VEW 300 000K H=z 5WT :Auto
wat . GEM MOBILE PHONE
mods WIFI B CHI
mammo 302
Antenna Aux Cable Read Limit Orrar
Freq Lewvel Factor Factor Loss Level Line Limit Remark
MHz dBm-m  dB-sm dB dB dEm dBm-m dB
1 34.33 26.34 1b6.94 0.00 1.17 §.23 40.00 -13.66 Peak
2 61.89 16.78 4.00 0.00 1.45 11.33 40.00 =23.22 Peak
3 126.45 23.40 9.01 0.00 1.75 12.64 43.50 =20.10 Peak
4 251.78 24.66 9,47 0.00 2.68 12.51 46.00 -21.34 Paak
S 579.30 28.71 16.67 0.00 3.96 8.08 46.00 -17.29 Peaak
b 770.64 31.5%2 19.:23 0.o0o0 4.60 7.69 46.00 -14.48 Peak
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Radiated Emission 1GHz-18GHz Vertical

Level (dBuvim)
00

FCC CLASS C PK

FCC CLASS C AV

50 5 L]
3 4|
1
01000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMEBER
Comndition : FOC CLASS C PEK Jm HF?06 VERTICAL
- BES: 1000 000 KH= YEA: 1000 000EH= SWT Auto
i : 35M MOEBILE PHONE
mode : WIFI ECHI
meme 502
Antenna Aux Cable Read Limit Over
Freq Level Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dB-m dE dB dEm dEm~m dBE
1 1478.04 33.86 24.85 0.00 3.40 S5.61 74.00 -40.14 Peak
2 24068.96 50.43 27.e0 0.00 4.42 18.41 74.00 -23.57 Peak
3 4233.06 42.10 31.55 0.o0 6.81 3.74 7T4.00 -31.90 Peak
4 5591.70 40.90 33.58 0.00 7.03 0.29 74,00 =33.10 Peak
5 7239.68 47.47 35.33 0.00 8.42 3.72 74.00 -26.53 Peak
6 8459.94 47.59 35.87 0.00 B.74 2.98 74.00 -26.41 Peak
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Radiated Emission 30MHz-1GHz Horizontal

anwﬂ{Munl
FCC CLASS C
50 ekt
||
i i
2 | i
u.‘il:ll 50 100 200 500 1000
Frequency (MHz)
Jite : 968 CHAMEER.
Condstion : POC CLAZE C 3m HL362 HORIZOHTAL
: RBW:120.000KH= YEW 300 000 KH= SWT :Auto
et - GEM MOBILE PHOME
mode  : WIFI B CHI
mama 502
Antenna Aux Cable Fead Limit Ovar
Freg Level Factor Factor Loss Lewvel Line Limit Remark
MHz dBm/m dB-m dB dB dBm dBEm-m dB
1 31.90 29.71 18.17 0.00 1.36 10.18 40.00 -10.29 Peak
2 43.58 19.21 11.78 0.00 1.11 6.32 40.00 -20.79 Peak
3 97.42 16.66 B.78 0.00 1.71 6.17 43.50 -26.84 Peak
4 205.57 18.39 7.53 0.00 2.28 B.58 43.50 -25.11 Peak
5 268.99 22.21 10.66 0.00 2.81 G.74 46.00 -23.79 Peak
& 559.63 31.01 16.32 0.0o0 3.92 10.77 46.00 -14.99 Peak
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Radiated Emission 1GHz-18GHz Horizontal

anM{Mnnl
FCC CLASS CPK
3 FCC CLASS C AY
50 5 &
| 4
) 2
0 1000 1500 2000 3000 10000 18000
Fraquency (MHz)
Tite : 964 CHAMEER
Condition : PCC CLASE C PEK 3m HFP0S HORIZONTAL
: KBW-1000 000¥H= VEW: 1000 000EH= SWT Aute
wat . GSM MOBILE PHONE
mode  : WIFI B CHI
mama 502
Antenna Aux Cable Read Limit Over
Freq Lewvel Factor Factor Loss Level Line Limit Remark
MHz dBmem dB-m dB dB dBm dBm-m dB
1 1226.44 34.36 24.09 o.00 3.24 7.03 74.00 -39.64 Peak
2 2044.14 36.88 27.14 0.00 4.27 5.47 74.00 -37.12 Peak
3 2408.96 54.10 27.60 0.00 4.42 22,08 74.00 -19.90 Peak
4 4233.06 42.10 31.55 0.00 &.81 3.74 74.00 -31.90 Peak
] 7239.68 47.88 35.33 0.00 8.42 4.13 74.00 -26.12 Peak
(] 98681.48 48.63 37.08 o.0o0 9.87 1.68 74.00 -25.37 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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Test Channel : 06 Test Mode Mode 2

Test Band : 802.11b Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

W“Lw{munl
FCC CLUASS ©
50 it
J
| B
8
i , 2 4
UJD 50 100 200 500 1000
Frequency (MHz)
Sile 1 966 CHAMEER
Condition : PCC CLASS C Im HL362 VERTICAL
+ KEBW-120 0D0EH= VEW 300 000K H= SWT :Auto
et : GEM MOEBILE PHOHE
mode  : WIFI B CHS
mamo 1502
Antenna Aux Cable Fead Limit et
Freq Level Factor Factor Loss Level Line Limit BEemark
MHz dBm-m dBE-m dB dB dBm dBm-m dB
1 33.0% 26.10 17.53 0.00 1.31 7.26 40.00 -13.90 Peak
2 61.45 Z2.80 3.93 0.00 1.43 17.44 40.00 =-17.20 Peak
3 150.66 23.55 7.46 0.00 2.03 14.06 43.50 -19.95 Peak
4 246.86 25.60 9.32 0.00 2.86 13.62 46.00 -20.40 Peak
5 571.60 29.54 16.54 0.00 3.94 9.06 4B.00 -16.46 Peak
[ B33.26 33.07 19.84 0.0o0 4.94 8.29 46.00 -12.93 Peak
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Radiated Emission 1GHz-18GHz Vertical

anM{Munl
FCC CLASS C PK
FCC CLASS C AV
50 - 5
4
. !
1.
o 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : #648 CHAMEER.
Condition : PCC CLAZE C PE 3m HFP0E VERTICAL
: REW-1000.000KHz VEW: 1000 000KH=z SWT Ato
et : 35N MOBILE PHONE
mods  : WIFI B CHS
mame 502
Antenna Aux Cable Read Limit Onrar
Freg Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dB~m dB dB dBm dBEm-m dB
1 1339.86 33.70 24.46 0.0o 3.47 5.77 74.00 -40.30 Peak
2 2044.14 36.64 27.14 0.00 4.27 5.23 74.00 -37.36 Peak
3 2434.12 53.12 27.82 0.00 4.46 21.04 74.00 -20.88 Peak
4 3B93.40 43.07 31.41 0.00 5.55 6.11 74.00 -30.93 Peak
] 7315.16 46.37 35.41 0.00 g.07 2.89 74.00 -27.63 Peak
] 10988.52 50.05 37.70 0.00 10.60 1.75 74.00 -23.95 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

W“LM{MW
FCC CLASS ©
50 e
i [ I 7
B
] Al I
2
u.‘lﬂ 50 100 200 500 1000
Fraquency (MHz)
Site : #68 CHAMEER.
Condstion : POC CLAZE C 3m HL362 HORIZONTAL
: RBW-1 20 000K H= VEW 200 000K Hz SWT :Auto
et - G5M MOBILE PHONE
mode  :WIFI B CHS
mama 502
Antennsa Aux Cable Fead Limit Onrar
Freg Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dB-m dB dE dBm dBm-m dB

1 30.57 30.16 1&.88 0.00 1.08 10.20 40.00 -9.834 Peak

2 50.64 20.17 7.37 0.00 1.17 11.63 40.00 -19.33 Peak

3 B9.16 18.63 8.61 0.00 1.74 8.28 43.50 -24.87 Peak

4 210.56 19.71 7.749 0.00 2.27 9.65 43.50 -23.79 Peak

5 290.40 23.01 10.71 0.00 2.81 9.49 46.00 -22.99 Peak

6 408.60 26.91 13.65 0.00 3.41 9.85 46.00 -19.09 Peak

7 540.61 30.49 16.06 0.00 3.82 10.61 46.00 -15.51 Peak
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Radiated Emission 1GHz-18GHz Horizontal

anM{mml
FCCCLASS CPK
2
FL CLASS C AV
50 4
| &
0 1000 1500 2000 3000 10000 18000
Fredquency (MHzy
Site 1966 CHAMEER.
Condition : PCOC CLAZE C PE 3m HFR0S HORIZONTAL
: REW-1 000 000¥H= YESW: 1000 000EH= SWT-Aate
et GEM MOBILE PHONE
mods WIFI B CHS
mamo 302
Antenna Aux Cable Read Limit Ovar
Freq Lewvel Factor Factor Loss Level Line Limit Remark
MHz dBm-m dE~m dB dB dEm dBEm-m dB
1 1578.68 34.58 25.25 0.00 3.51 5.82 74.00 -39.42 Peak
2 2434.12 59.03 27.62 0.00 4.46 26.95 74.00 -14.97 Peak
3 3037.96 38.11 29.21 0.00 4.53 4.37 74.00 -35.89 Peak
4 4245.64 41.99 31.55 0.00 6.81 3.63 74.00 -32.01 Peak
=] 7315.16 48.68 35.41 0.00 a8.07 5.20 74.00 -25.32 Peak
<] 12196.20 52.28 37.92 0.0o 9.78 4.58 74.00 -21.72 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 11 Test Mode Mode 3
Test Band : 802.11b Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBuvim)
100
[FECCLASS C
50 nn{
I
! | B
5
3 4
1
uSH 50 100 200 500 1000
Frequency (MHz)
Sitw ; 66 CHAMEER

Condstion : FOO CLAZE C 3m HL562 VERTICAL
: BEW:1 200000 H= VBW-300 000KHz SWT:Aato

wat : G5M MOEILE PHONE
rracde WIFIBCHIL
mema 502

Antenna Aux Cable Read Limit Over
Freq Lewvel Factor Factor Loss Level Line Limit Remark

MHz dBmm dBE-/m dB dB dBm dBm-m dB
1 30.29 26.89 19.03 0.00 1.11 6.75 40,00 -13.11 Peak
2 49.55 20.16 B8.07 0.00 1.14 10.95 40.00 -19.84 Peak
3 133.26 23.87 6.42 0.00 1.79 13.66 43.50 -19.63 Peak
4 251.57 25.41 9.47 0.00 2.68 13.26 46.00 -20.59 Peak
5 556.44 26.43 16.28 0.00 3.91 8.24 46.00 -17.57 Peak
B 873.65 32.86 20.28 0.00 4.94 7.64 46.00 -13.14 Peak
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Radiated Emission 1GHz-18GHz Vertical

mLM{quI
FCC CLASS CPK
FCC CLASS C AV
50 5 Li]
- - - 4
1 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Tite : 964 CHAMEER
Condition : FOC CLASS C PE 3m HF908 VERTICAL
: EBW-1 000 000FH= VEW: 1000 000EH= $WT Aato
wat - GEM MOBILE PHOME
mods WIFIBCHIL
mapn 502
Antenna Aux Cable Fead Limit Ovar
Freq Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dE~m dB dB dBm dBEm-m dB
1 1465.45 35.04 24.81 0.00 3.40 ©.83 74.00 -358.96 Peak
2 2044.14 37.33 27.14 0.oo 4.27 5.92 74.00 -36.67 Peak
3 2459.28 59.98 27.66 0.00 4.49 27.83 74.00 -14.02 Peak
4 4233.06 41.59 31.55 0.00 6.81 3.23 74.00 -32.41 Peak
S 7390.64 47.03 35.50 0.00 7.91 3.62 74.00 -26.97 Peak
b 8472.52 47.33 35.89 0.00 .70 2.74 74.00 -26.67 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
Page 71 of 101 Version:1.0



IAC Report No.:20121210FCC-C

Radiated Emission 30MHz-1GHz Horizontal

Lewvel (dBuVim)
00

[ FCCCLASS C
50 . [ . . | h,ﬂl'
r |
ﬁ +
1 g
4
z 3
030 50 100 200 500 1000
Fregquency (MHz)
Site : 966 CHAMEBER

Condition : FOC CLASS C 3m HL362 HORIZOHTAL
+ REW: 1 20 000X H= VB 300 000 KH= SWT:Auto
wut : G5M MOEILE PHOME
a0l :WIFIECHIL
mame 502
Antenna Aux Cable Read Limit  Over
Freq Level Factor Factor Loss Lewvel Line Limit Remark

MHz dBm<sm  dBsm dB dB dBEm dBm-m dB
1 36.01 25.30 16.05 0.00 1.09 8.16 40.00 -14.70 Peak
2 45,09 20.16 11.01 0.00 1.10 8.05 40.00 -19.64 Peak
3 gb.61 17.52 B.56 0.00 1.74 7.22 40.00 -22.48 Peak
4 210.46 20.17 7.79 0.o0 £.27 10.11 43.50 -23.33 Peak
5 302.47 24.68 11.07 0.00 2.84 10.77 46.00 -21.32 Peak
B 560.38 31.27 16.37 0.00 3.92 10.98 46.00 -14.73 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBuVm)
00

FCC CLASS C PK

FU4- CLASS L AV

50 5
4
2
1 +
% 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 366 CHAMBER
Condition : FOC CLASS € PE 3m HF?06 HORIZONTAL
« RESE:1000.000KHz VEW-1000 D00EH= SWT Auto
wd : GEM MOEILE PHONE
i :WIFI ECHL
mame 502
Antenna Aux Cable Read Limit  Over
Freq Level Factor Factor Loss Lewvel Line Limit Remark
MHz dBm<m dBsm dbB dB dBm dBm<m dB

1 1239.02 34.19 24.15 0.00 3.34 6.70 74.00 -39.81 Peak

2 2044.14 37.01 27.14 0.00 4.27 5.60 74.00 -36.99 Peak

3 2459.28 6B5.51 27.66 0.00 4.49 33.36 74.00 -83.49 Peak

4 4233.06 42.13 31.55 0.00 B.81 3.77 74.00 -31.87 Peak

5 7390.64 49.71 35.50 0.00 7.91 6.30 74.00 -24.29 Peak

6 12322.00 653.23 37.99 0.00 10.57 4.67 74.00 =-20.77 Peak

Remark: Marker #3 is Fundamental signal which can be ignored
Page 73 of 101 Version:1.0



IAC Report No.:20121210FCC-C

Test Channel : 01 Test Mode Mode 4
Test Band : 802.11g Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBulim)
100
FCC CLASS C
50 et
]
B
1 e 5
1 3
2
0 30 50 100 200 500 100D
Frequency (MHz)
Tite 1968 CHAMEER
Condition : FCC CLASS © 3m HL382 VERTICAL
: EBW:120.000KH: VEW 200 000K H= SWT :Auto
wat 1 GEM MOEBILE PHONE
mods  : WIFIGCHI
mamo 502
Antenna Aux Cable Fead Limit Ovar

Freq Lewvel Factor Factor Loss Level Line Limit Remark

MHz dBm-m dE~<m dB dBE dBm dEm-m dB
1 34.56 26.90 16.80 0.00 1.16 8.94 40.00 -13.10 Peak
2 59.45 17.65 3.72 0.00 1.38 12.55 40.00 -22.35 Peak
3 186.43 22.65 7.47 0,00 2.26 12.92 43.50 -20.85 Peak
4 251.69 25.70 9.47 0.00 2.68 13.55 46.00 -20.30 Peak
3 598.10 28.76 16.97 0.00 4.01 7.78 46.00 -17.24 Peak
b 746.50 33.94 18.9% 0.00 4.61 10.37Y 46.00 -12.06 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Vertical

IMLM{MMI
FCC CLASS CPK
ELC CLASS C AV
50 3 5
- . lt
2
1
0 1000 1500 2000 S000 10000 18000
Fraquency (MHz)
Jite : 266 CHAMEEE
Comdstion : FCC CLASS C PK 3m HF90& YERTICAL
: REW:-10000000 K H= YEW:1000 000KH= SWT-Aate
wat : GEM MOBILE PHONE
mode  : WIFI G CHI
mamn 502
Antenna Auwx Cable Read Limit Over
Freq Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dBE-/m dB dB dBm dEm-m dB
1 1213.86 33.47 24.09 0.00 3.14 6.24 74.00 -40.53 Peak
2 2044.14 36.47 27.14 0.00 4.27 S5.06 74.00 -37.53 Peak
3 2408.96 47.89 27.60 0.00 4.42 15,87 74.00 -26.11 Peak
4 4233.06 41.60 31.55 0.00 &.81 3.24 74.00 -32.40 Peak
=] 8447 .36 48.43 35.86 o.0o0 8.97 3.80 74.00 -25.57 Peak
<] 11643.96 51.75 37.83 0.00 10.91 3.01 74.00 -22.25 Peak
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Antenna Aux Cable Fead Limit Cvar
Freq Level Factor Factor Loss Level Line Limit Remark
MHz dBuV./m dB-m dB dE  dBuV dBuV.-m dB 'IOFCC_C
1 36.57 30.43 15.77 0.00 1.09 13.57 40.00 -9.57 Pmak
2 9.64 Z4.20 3.72 0.00 1.39 19.09 40.00 -15.80 Peak
3 BE.11 25.48 B.55 0.00 1.74 15.17 40.00 -14.54 Peak
4 207.14 20.33 7.64 0.00 2.27 10.42 43.50 -23.17 Peak
59 315.12 24.18 11.46 0.00 2.95 9.77 46.00 -21.82 Peak
6 603.48 31.62 17.06 0.00 4.04 10.52 46.00 -14.38 Peak
1MLM{MMI
| FCC cUAsscC
50 i &HF
1 x T &
2 | 3] | 5
1
['3{]' 50 100 200 500 1000
Frequency {MHz)
Tite : 964 CHAMEER
Comdition : PCC CLAZE C 3m HL382 HORIZOHTAL
: RBW:-120 000FH= YEW 300 000 KHz SWT :Auto
wat - GEM MOBILE PHONE
mode WIFI G CHI
mame 302
Antenna Aux Cable Fead Limit Ovrarr
Freg Lewel Factor Factor Loss Lewvel Line Limit Remark
MHz dBuV.m dE~m dB dBE  dBuV dBuV.m dB
1 36.57 30.43 15.77 0.0o0 1.09 13.57 40.00 -9.57 Peak
2 §9.64 24.20 3.72 0.00 1.39 19.09 40.00 -15.80 Peak
3 B6.11 25.46 8.55 0.00 1.74 15.17 40.00 -14.54 Peak
4 207.14 20.33 7.64 0.00 2.27 10,42 43.50 -23.17 Peak
=] 315.12 24.18 11.46 0.00 2.95 9.77 46.00 -21.82 Peak
6 603.48 31.62 17.06 0.00 4.04 10.52 46.00 -14.38 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Horizontal

1'mLw«a«!{dau.:‘l.l'-'ml
FCC CLASS CPK
3 FCC CLASS C AV
G
50 g T
| 4
2
1
0 1000 1500 2000 5000 10000 18000
Fraquency (MHz)
Iite 966 CHAMEER
Conditien : FOC CLASE C PE 3m HF08 HORIZONTAL
: RBW:-1000 000K = YEW 1000 000EHz SWT Aata
waf :G5M MOBILE PHONE
mode WIFLGCHI
mama 502
Antenna Aux Cable Fead Limit Ovar
Freg Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBmsm dBE-m dB dB dBm dBEm-m dB
1 1i00.64 33.55 23.71 0,00 3.06 6.78 74.00 -40.45 Peak
2 2056.72 36.51 27.186 0.00 4.29 5.06 74.00 =-37.49 Peak
3 2408.96 54.85 27.60 0.00 4.42 22,83 74.00 -19.15 Peak
4 4220.48 42.09 31.56 0.00 B.67 3.B6 74.00 -31.91 Peak
2 7227.10 46.27 35.31 0.00 g.42 2.54 74.00 -27.73 Peak
& 10573.36 49.958 37.18 o.00 10.11 2.69 74.00 -24.02 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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IAC

Report No.:20121210FCC-C

Test Channel ; 06 Test Mode Mode 5
Test Band : 802.11g Test Engineer : Guo-Zheng Li
Radiated Emission 30MHz-1GHz Vertical
Level (dBuvim)
00
[ FcCcLAssScC
50 Fardl
i
L]
1 3 4
1
030 50 100 200 500 1000
Fregquency (MHz)
Site : 966 CHAMBER
Cendition : FOC CLASS C 3m HL362 VERTICAL
- BEW: 1200000 H= VEW 200 000K H = SWT Aute
st : GiM MOEILE PHOME
mods WIFI GCHE
neeane 502
Antenna Aux Cahle Fead Limit Ohver
Freq Level Factor Factor Loss Level Line Limit Remark
MHz dBm<m dBE~m db dB dEm dEm-m db
1 34.50 26.33 16.87 o.00 1.16 8.30 40.00 -13.67 Peak
2 e0.15 18.39 3.681 0.00 1.40 13.38 40.00 -21.61 Peak
3 163.74 23.85 7.43 0.0oo0 2.15 14.27 43.50 -19.65 Peak
4 265.50 25.90 9.87 0.oo0 2.67 13.36 46.00 -20.10 Peak
5 S96.44 27.52 16.93 o.oo 4.00 6.59 46.00 -18.48 Peak
B 789.61 33.64 19.43 .00 4.68 9.53 46.00 =-12.36 Peak
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IAC Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Vertical

Leavel (dBul i)
100
FCC CLASS C PK
J FCC CLASS C AV
[ | 4 5
2
1 +
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 1968 CHAMEER
Condition : PCC CLASS C PE 3m HF90& VERTICAL
: EBW 1000 000K Hz YEW: 1000 000K Hz 5T :Aato
et 1 GEM MOEBILE PHONE
mode  : WIFI G CHE
TR (02
Antenna Aux Cable Fead Limit Ovar

Freg Lewvel Factor Factor Loss Level Line Limit Remark

MHz dBm-m dB<m dB dB dBm dEm-m dB
1 1213.86 33.45 24.09 0.00 3.14 b.22 74.00 -40.55 Peak
2 1930.92 36.87 26.82 0.00 4.04 6.01 74.00 -37.13 Peak
3 2434.12 55.80 27.62 Q.00 4.46 23.72 74.00 -18.20 Peak
4 4220.48 42.12 31.56 0.00 6.67 3.89 74.00 -31.88 Peak
] 5365.26 41.94 33.:29 0.00 6.98 1.67 74.00 -3Z.06 Peak
] 8434.78 48.33 35.85 0.o0o0 a.77 3.71 74.00 -25.67 Peak

Remark: Marker #3 is Fundamental signal which can be ignored
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IAC

Report No.:20121210FCC-C

Radiated Emission 30MHz-1GHz Horizontal

IO“LM{MHHI
FCC CLASS €
50 ki
T |
i B
5
£ 3
':'.‘II:II 50 100 200 500 1000
Fredquiency (MHEZ)
Site : 966 CHAMEER
Condition : PCC CLASE C 3m HL382 HORIZONTAL
: RBW-120 000FH= VEW 300 000K H= SWT Auto
eut - GEM MOEILE PHONE
mods  : WIFI G CHE
mamo 502
Antenna Aux Cable Fead Limit Cvar
Freq Level Factor Factor Loss Level Line Limit Remark
MHz dBm<m dB-m dB dB dBm dBm-m dB
1 31.58 31.66 18.33 0.00 1.24 12.09 40.00 -8.34 Pmak
2 40.55% 20.45 13.62 0.00 1.10 5.73 40.00 -19.55 Peak
3 BE.45 18.58 B.56 0.00 1.74 8.26 40.00 -21.44 Peak
4 210.49 19.89 7.79 0.00 2.27 9.63 43.50 -23.61 Peak
59 293.45 26.59 10.79 0.00 2.80 13.00 46.00 -19.41 Peak
(] p47.63 31.49 17.78 0.0o0 4.23 9.48 46.00 -14.51 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Horizontal

IMLM{MMI
FCC CLASS CPK
3
FCC CLASS C AV
50 &
- - .4
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Tite : 968 CHAMEER
Condition : POC CLAZE C PK Im HF?08 HORIZONTAL
: EBW-10000000F H= VEW: 1000 000EH= SWT-Aate
wat : GEM MOBILE PHONE
mods WIFI G CHS
mamo 502
Antenna Aux Cable Fead Limit Cwar
Freq Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dB-m dB dB dEm dBm-m dB
1 1455.46 34.95 24.81 0.00 3.40 6.74 74,00 -39.05 Peak
2 2157.36 37.48 27.27 0.00 4.43 5.78 74.00 -36.52 Peak
3 2434.12 59.51 27.62 0.00 4.46 27.43 74.00 -14.49 Peak
4 4220.48 41.B5 31.58 0.00 &.67 3.62 74.00 -32.15 Peak
S 6E37.12 44.72 34.81 o.oo0  7.67 2.24 74.00 -29.28 Peak
6 §459.94 47.92 35.87 o.0o0 8.74 3.31 74.00 -26.08 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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IAC

Report No.:20121210FCC-C

Test Channel ; 11 Test Mode Mode 6
Test Band : 802.11g Test Engineer : Guo-Zheng Li
Radiated Emission 30MHz-1GHz Vertical
W“LM{MMI
FCC CLASS C
50 ekt
J
! B
1 4 5
1 3
i
UJD 50 100 200 500 100D
Frequency (MHz)
Site 128 CHAMEER
Condition : FCC CLASS © 3m HL382 VERTICAL
- EBW-1 20 000EH= VEW 300 000K H= SWT Auts
et 1 GEM MOBILE PHONE
mode  : WIFIGCHIL
gy 502
Antenna Aux Cable Fead Limit Ovar
Fregq Lewvel Factor Factaor Loss Level Line Limit Remark
MHz dBm<m dE<m dB dB dEm dBm-m dB
1 33.86 26.40 17.16 0.00 1.23 8.01 40.00 -13.60 Peak
2 57.60 19.36 4.10 0.00 1.33 13.93 40.00 -20.64 Peak
3 120.94 22.64 9.52 0.00 1.72 11.40 43.50 -20.86 Peak
4 273.64 25.61 10.16 0.00 2.66 12.77 46.00 -20.39 Paak
5 545.65 28.32 16.13 0.00 3.86 8.33 46.00 -17.68 Peak
B 741.59 31.59 18.91 0.00 4.63 8.05 46.00 =14.41 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Vertical

Lewel {dBulim)
00

FCC CLASS C PK

FCC CLASS C AV
50 &
4 5
2
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Jite 366 CHAMBER
Conditson : FOC CLASE C PE 3m HF90E VERTICAL
- BB 1000 000K H: VBN 1000 000K H: SWT Aulo
wut 1 G5M MOEILE PHONE
moda  WIFIGCHIL
mwme 502
Antenna Aux Cable Fead Limit Chrer
Freq Level Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dB.m dB dB dBm dBm-m dB

1 1088.06 33.40 23.66 a.0o0 3.01 6.73 74.00 -40.60 Peak

2 1930.92 38.18 26.82 0.00 4.04 5.32 74.00 -37.82 Peak

3 2459.28 61.29 27.66 0.00 4.49 29.14 74.00 -12.71 Peak

4 4233.06 41.71 31.55 0.00 B.31 3.35 74.00 -32.29 Peak

5 5491.06 42.70 33.48 .00 6.96 2.26 74.00 =31.30 Peak

] B472.52 48.31 35.89 a.00 B.70 3.72 74.00 -25.69 Peak

Remark: Marker #3 is Fundamental signal which can be ignored
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IAC

Report No.:20121210FCC-C

Radiated Emission 30MHz-1GHz Horizontal

anM{Mw
FCC CLASS C©
50 =l
1 i
B |
uSEII 50 100 200 500 1000
Frequency (MHZ)
Tite : 8 CHAMEER.
Condition : PO CLASS € 3m HL562 HORIZONTAL
: REW:-120. 000K Hz VEW 3000000 K= SWT :Auto
et - 3EM MOBILE PHOME
mode  WIFI GCHIL
a0 302
Antenna Aux Cable Fead Limit Ovear
Freg Lewvel Factor Factor  Loss  Lewvel Line Limit Remark
MHz dBm~m dB~m dB dB dBm dBm-m dB

1 33.64 28.76 17.23 0.00 1.25 10.28 40.00 -11.24 Peak

2 £1.65 16.94 6.79 0.00 1.21 8.94 40.00 -23.06 Peak

3 105.80 20.43 9.01 0.00 1.62 9.80 43.50 -23.07 Peak

4 230.14 19.47 B.67 0.00 2.38 8.42 46.00 -26.53 Peak

5 299.64 24.67 10.98 0.00 2.82 10.87 46.00 -21.33 Peak

6 394.61 Zo.48 13.37 0.0o 3.29 9.82 46.00 -19.52 Peak

Page 84 of 101 Version:1.0



IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Horizontal

mﬂLM{Mnm
FCC CLASS CPK
FCC CLASS C AV
50 5 ]
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 964 CHAMEER
Condition : POC CLAZE C PE 3m HFR0S HORIZOWTAL
: FEW- 1000 000EH= YEW:1000 000EH= SWT-Auto
et - GEM MOBILE PHONE
mode WIFIGCHII
mame 502
Antenna Aux Cable Read Limit Over
Fregq Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBmsm dBsm dB dB dBm dBm-m dB
1 1226.44 33.98 24.09 0.0o0  3.24 6.65 74.00 -40.02 Peak
2 1704.48 36.18 25.77 0.00 3.76 6.65 74.00 -37.82 Peak
3 2459.28 64.94 27.66 0.00 4.49 32.79 74.00 -9.06 Peak
4 3E93.40 42.20 31.41 0.00 5.55 5.24 74.00 -31.80 Peak
=] 7390.64 46.52 35.50 .00 7.91 3.11 74.00 -27.48 Peak
6 10950.78 49.93 37.64 0.00 10.41 1.88 74.00 -24.07 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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IAC Report No.:20121210FCC-C

Test Channel : 01 Test Mode Mode 7
Test Band : 802.11n Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBuvim)
00
[ FECCLASSC
50 turt
| f
B
4 5
3
1 2
%30 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMBER
Condition : FOC CLASS C 3m HL362 VERTICAL
« REW: 1 20000 H= VEW 3000000 HHz SWT :Aute
wut :G5M MOEILE PHONE
i :WIFI H CHL
mame 500
Antenna Aux Cahle Fead Limit Over

Freq Level Factor Factor Loss Lewvel Line Limit Remark

MHz dBm-m dB-m db dB dEm dBm-m db
1 41.86 21.46 12.83 0.00 1.11 7.52 40.00 -18.54 Peak
2 83.56 19.40 B.41 0.oo0 1.62 9.37 40.00 -20.60 Peak
3 163.89 22.45 7.43 0.oo Z2.15 12.87 43.50 -21.05 Peak
4 251.89 £b.70 9.47 0.oo Z.68 14.63 46.00 -19.22 Peak
5 569.56 28.36 16.50 0.o0 3.94 7.92 46.00 -17.64 Peak
] 815.65 32.95 19.87 0.o0 4.84 8.44 46.00 -13.05 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Vertical

Level (dBuvim)
00

FCC CLASS C PK

ECC CLASS C AV
Ll

50 = 5
| 4
z
1
1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 1 P66 CHAMBER
Condition : FOC CLASS € PE 3m HFS08 VERTICAL
+ REW: 1000 000K H= VEW:1000 000K H=z $WT :Auto
wut ; G5M MOBILE PHONE
o : WIFI H CH1
meme P02
Antenna Aux Cable Read Limit  Owver
Freq Level Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dB-m dBE db dEm dBm~-m db

1 1213.86 33.25 24.09 0.00 3.14 6.02 74.00 -40.75 Peak

2 1930.92 37.03 26.82 0.00 4.04 6.17 74.00 -36.97 Peak

3 2408.96 47.62 27.60 0.00 4.42 15.60 74.00 -26.38 Peak

4 42720.48 41.66 31.56 0.00 b.b7 3.43 74.00 -32.34 Peak

S 7868.68 47.20 35.53 0.00 .27 3.40 74.00 -26.80 Peak

B 11831.38 651.52 37.83 0.00 10.9% 2.73 74.00 -22.48 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 30MHz-1GHz Horizontal

W“LM{MW
FCE CLASS €
50 Gl
|
1
]
4
u.‘l[ll 50 100 200 500 1000
Frequency (MHz)
Tite : 268 CHAMEER.
Condition : FOC CLAZE © 3m HL3562 HORIZONTAL
: RBW:-1 20 000K H= VEW 300 000K H= SWT :Auto
et - GEM MOBILE PHOME
mode WIFI W CHI
marma 302
Antenna Aux Cable Read Limit Over
Freq Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm-m dB-m dB dB dBm dBm-m dB
1 34.56 30.72 16.80 0.00 1.16 12.76 40.00 -9.28 Peak
2 §1.78 18.65 6.64 0.00 1.22 10.79 40.00 -21.35 Peak
3 104.63 17.21 8.97 0.00 1.63 6.61 43.50 -26.29 Peak
4 204.63 20.14 7.48 0.00 2.268 10.38 43.50 -23.36 Peak
5 314.51 27.51 11.42 0.00 2.94 13.15 46.00 -185.49 Peak
6 460.84 27.18 14.74 0.00 3.39 9.05 46.00 -18.82 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Horizontal

anM{Munl
FCC CLASS C PK
3 FCC CLASS C AV
5 6
| | |5
.y 2
% J000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 1966 CHAMEER
Condition : POC CLASS © PE Jm HF906 HORIZONTAL
: REW-1000 000KHz YEW: 1000 000Kz SWT Auto
et - G5M MOBILE PHONE
mods  : WIFI M CHI
mama 502
Antenna Aux Cable Read Limit Onrar
Freg Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm/m dB-m dB dE dBm dBEm-m dB
1 1327.08 34.61 24.41 0.00 3.47 6.73 74.00 -39.39 Peak
2 1930.92 36.31 26.82 0.00 4.04 5.45 74.00 -37.69 Peak
3 2408.96 54.864 27.60 0.00 4.42 22.62 74.00 -19.36 Peak
4 36le.64 40.59 30.90 0.00 S.66 4.03 74.00 -33.41 Peak
9 4233.06 42.27 31.55 0.00 6.81 3.91 74.00 -31.73 Peak
6 7227.10 47.10 35.31 0.00 8.42  3.37 74.00 -26.90 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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IAC Report No.:20121210FCC-C

Test Channel : 06 Test Mode Mode 8
Test Band : 802.11n Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

100 Ll (dBul )

FCC CLASS C
50 mef

0 ] 50 100 200 500 1000

Frequency (MHz)

Sie 1 968 CHAMEER
Condition : FOC CLASS © 3m HL352 VERTICAL
: KBW-120 000EH= VEW: 300 000K H=z 5WT :Auto
et : GEM MOBILE PHONE
mode  ; WIFI H CHE
w302
Antenna Aux Cable Fead Limit Ovar
Freqg Level Factor Factor Loss Level Line Limit Remark

MHz dBm-m dB-<m dB dB dEm dBm-m dB
1 33.41 27.e0 17.38 0.00 1.27 .95 40.00 -12.40 Peak
2 E1.68 20.67 4.00 0.00 1.44 15.23 40.00 -19.33 Peak
3 149.67 22.64 7.47 0.00 2.02 13.15 43.50 -20.86 Peak
4 267 .53 26.55 9.95 0.00 2.67 13.93 46.00 -19.45 Peak
3 286.51 27.63 16.80 0.00 3.97 6.86 46.00 -13.37 Peak
b f494.506 J3.61 19.51 .o 4.7 9.38 46.00 -1£.39 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Vertical

wuLwaHMunl
FCC CLASS CPK
) FCC CLASS C AV
50 P |6
2
1
0 1000 1500 2000 5000 10000 18000
Fraquency (MHZ)
Site : 966 CHAMEER.
Condition : FCC CLASE C PE 3m HF#08 VERTICAL
: EBW-1 000 000¥H= YEW: 1000 000EH= SWT-Aate
wat : G5M MOBILE PHONE
mods WIFI N CHE
mama 502
Antenna Aux Cable Fead Limit Cvar
Freg Level Factor Factor Loss Level Line Limit Remark
MHz dBmsm dB-m dB dB dBm dBm-m dB
1 1100.64 33.53 23.71 0.00 3.06 6.76 74.00 -40.47 Peak
2 2044.14 37.30 27.14 0.00 4.27 5.89 74.00 -36.70 Peak
3 2434.12 53.15 27.862 0.00 4.46 21.07 74.00 -20.85 Peak
4 4220.48 41.82 31.56 0.00 6.67 3.59 74.00 -32.16 Peak
5 7302.58 46.66 35.41 o.0oo0 8.1z 3.13 74.00 -27.34 Peak
& 10334.36 49.26 37.10 o.0o0 9.94  2.22 74.00 -24.74 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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IAC Report No.:20121210FCC-C

Radiated Emission 30MHz-1GHz Horizontal

Ll {dBuV
100 L I
FCC CLASS C
T ]
5
2 | i
3
0350 50 100 200 500 1000
Fredquiency (MH2)
Tite - 965 CHAMBER.

Condition : PCC CLASE C 3m HL382 HORIZONTAL
: RBW-120 000K H= VEW 300 000EH= SWT:Auto

et : G5M MOBILE PHONE
encda : WIFI N CHE
ETb (E02

Antenna Auwx Cable Read Limit Over
Fregq Lewvel Factor Factor Leoss Level Line Limit Remark

MHz dBm-m dB-m dB dB dEm dBm-m dB
1 32.28 28.98 17.92 0.00 1.36 9.70 40.00 -11.02 Peak
2 41.37 21.17 13.0e 0,00 1,11 7.00 40.00 -18.83 Peak
3 B7.13 15.42 8.57 0.00 1.74 §.11 40.00 -24.58 Peak
4 236.57 21.58 &.92 0.00 2.45 10.21 46.00 -24.42 Peak
S Jb4.47 25.76 12.63 0.00 2.99 10.14 46.00 -20.24 Peak
b G43.81 31.08 19.95 0.00 4.98 6.15 46.00 =-14.92 Peak
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IAC

Report No.:20121210FCC-C

Radiated Emission 1GHz-18GHz Horizontal

anM{mml
FCC CLASS CPK
3
FCC CLASS C AV
50 ! 5 18
4
1 . 2
0 1000 1500 2000 5000 10000 18000
Frequency {MHz)
Tite #64 CHAMEER
Condition : PCOC CLAZE C PE 3m HF908 HORIZONTAL
: REW-1 000 000FH= YESW: 1000 000EH= SWT-Aate
eat - GEM MOBILE PHONE
mods  : WIFI N CHE
mamg 302
Antenna Aux Cable Read Limit Ovrar
Fregq Lewvel Factor Factor Loss Level Line Limit Remark
MHz dBm-m dE~<m dB dB dEm dBEm-m dB
1 1339.66 34.10 24.46 o.oo0 3.47 6.17 74.00 -39.90 Peak
2 2044.14 36.42 27.14 o.o00 4.27 5.01 74.00 -37.58 Peak
3 2434.12 5B.80 27.62 .00 4.46 26.72 74.00 -15.20 Peak
4 4233.06 43.17 31.55 0.00 B.81 4,61 74.00 -30.83 Peak
S 7302.58 46.59 35.41 o.oo  8.12 3.06 74.00 -27.41 Peak
B 10334.36 49.17 37.10 o.o0o0  9.94 2.13 74.00 =-24.83 Peak
Remark: Marker #3 is Fundamental signal which can be ignored
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Test Channel ; 11 Test Mode Mode 9
Test Band : 802.11n Test Engineer : Guo-Zheng Li
Radiated Emission 30MHz-1GHz Vertical
W“LM{MW
FCC CLASS C
50 L
J
1 3 K
2 3 4
uJD 50 100 200 500 1000
Frequency (MHz)
Site 1268 CHAMEER
Condition : FCOC CLASS C 3m HL362 VERTICAL
- EBW:-1 20 000K H= VEW 300 000K H= SWT :Auto
] :GEM MOEBILE PHONE
mods  ; WIFIH CHIL
mama 502
Antenna Aux Cable Fead Limit Ovar
Fregq Lewvel Factor Factor Lass Level Line Limit Remark
MHz dBm-m dE-m dB dB dEm dBm-m dB
1 40.56 25.73 13.62 0.00 1.10 11.01 40.00 -14.27 Pmak
2 70.91 23.43 6.75 0.00 1.40 15.28 40.00 -16.57 Peak
3 116.42 23.66 9.43 0.00 1.668 12.55 43.50 -19.84 Peak
4 258.43 25.19 9.69 0.00 2.6 12.82Z 46.00 -20.81 Paak
5 590.79 28.10 16.85 0.00 3.98 7.27 46.00 -17.90 Peak
[ B36.15 30.20 19.88 0.00 4,95 5.37 46.00 -15.80 Peak
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Radiated Emission 1GHz-18GHz Vertical

Leved {dBuvim)
100
FCC CLASS CPK
3
FCC CLASS C AV
13
sol— 1 | 11 ! ! ! ! 5
) 2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site 1268 CHAMEER
Condition : FOC CLASS C PE 3m HF908 VERTICAL
: RBW- 1000 000K Hz YESW: 1000 000KHz 5WT :Aato
] :GEM MOEBILE PHONE
mods . WIFI H CHIL
mams 502
Antenna Aux Cable Fead Limit Ovar

Freq Lewvel Factor Factor  Loss Lewvel Line Limit Remark

MHz dBm-m dB-m dB dB dBm dBEm-m dB
1 1226.44 34.08 24.09 0.00 3.24 B.75% 74.00 -39,92 Peak
2 2044.14 36.28 27.14 0.00 4.27 4.87 74.00 -37.72 Peak
3 2459.28 60.89 27.66 0.00 4.49 28.74 74.00 -13.11 Peak
4 4245.64 42.18 31.55 0.00 B6.81 3.82 74.00 -31.82 Peak
3 7390.04 46.77 35.50 0.00 7.91 3.36 74.00 -27.23 Pmeak
] 11453.98 51.00 37.83 0.o0 10.e7 .91 F4.00 -££.949 Peak

Remark: Marker #3 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

IO“LM{MHHI
FCC CLUASS ©
50 e
I
3 |4 [ B
'l 2| ]
':l.‘llilI 50 100 200 500 1000
Fradquency (MHz)
Site : 966 CHAMEER
Condition : PCC CLASS © 3m HL362 HORIZONTAL
: EBW-120 0D0EH= VEW 3000 000K H= SWT :Auto
et 35 MOBILE PHOHE
mode  ; WIFI N CHIL
mamo 302
Antenna Aux Cable Fead Limit Ovar
Freq Level Factor Factor Loss Lewvel Line Limit Remark
MHz dBm~<m dE<m dB dB dEm dBEm-m dB
1 43.62 23.19 11.78 0.00 1.11 10.30 40.00 -16.81 Peak
2 58.17 24.08 3.99 0.0o0 1.35 18.72 40.00 -15.94 Peak
3 1683.49 27.63 7.69 0.00 2.22 17.72 43.50 -15.87 Peak
4 215.04 26.61 8.03 0.00 2.31 16.27 43.50 -16.89 Peak
5 L80.32 29.92 16.67 0.00 3.96 9.29 46.00 -16.08 Peak
b Bl10.61 30.04 19.64 0.00 4.82 5.58 46.00 -15.96 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewel {dBulim)
00

FCC CLASS C PK

FCC CLASS C AV

50 5
[ 4
1| g
" 1000 1500 2000 5000 10000 18000
Frequency (MHz)
ite 1 #66 CHAMEER
Cemdition : POC CLASE C PE 3m HF08 HORIZONTAL
- REW: 1000 000KH= VBN : 1000 000EH= 5WT Auto
wut : G5M MOEBILE PHOME
nevada i WIFIHCHIL
e 502
Antenna Aux Cable Read Limit (Owver
Freq Lewvel Factor Factor Loss Lewvel Line Limit Remark
MHz dBm<m dBE-m dB dB dBm dBEm-m dB

1 1226.44 33.78 24.09 0.00 3.24 6.45 74.00 -40.22 Peak

2 1930.92 36.39 26.82 0,00 4.04 5.53 74.00 -37.61 Peak

3 2459.28 65.260 27.66 0.00 4.49 33.11 74.00 -8.74 Peak

4 4207.90 42.02 31.56 0.0o0 B6.53 3.93 74.00 -31.98 Peak

5 ¥390.64 46.57 35.50 0.00 7.91 3.16 74.00 -27.43 Peak

& 12309.42 652.10 37.98 0.00 10.57 3.55 74.00 -21.90 Peak

Remark: Marker #3 is Fundamental signal which can be ignored
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3.6.7 Radiated Emission Measurement Results (18GHz-25GHz)

Test Engineer : |Hogan. He Temperature : 23T 26°C

Relative Humidity : |35%~60%

Frequency Level Over Limit Limit Line
(MHz) (dBuV) (dB) (dBuV)

- - - - See Note

Remark

Notes:
The amplitude of radiated emissions that are attenuated by more than 20dB below the permissible value has no

need to be reported. The measurement performed at 1meter distance from turn table to antenna.
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4  List of Measuring Equipment
No | Instrument/Ancillary | Provider Type/Model Cal. Date
01 Base Station R&S CMU200 2012.12.08
02 | Spectrum Analyzer R&S FSP30(9kHz~30GHz) 2012.07.19
03 Antenna R&S HL562 (30M-1G) 2012.11.09
04 | Loop Antenna Schwarzbeck FMZB1516(9KHz~30MHz) 2012.01.07
05 Antenna R&S HF906(1G-18G) 2012.08.02
06 | Antenna Schwarzbeck BBHA 9170 (15G-26.5G) 2012.11.09
07 | High Pass Filter R&S System Integrated 2012.11.14
08 | Thermal chamber Hitachi EC- 85SMHP 2012.12.25
09 | Pre-Amplifier Agilent 83006A(0.01GHz-26.5GHz) 2012.08.06
10 Pre-Amplifier Agilent 83006A(0.01GHz-26.5GHz) 2012.08.06
11 | Helical Antenna ETS 3102 (1G-10G) NCR
12 Power Meter R&S NRP(10MHz~8GHz) 2012.12.05
13 | Relay Switch R&S TS-REMI NCR
14 | Signal Generator R&S SMR20(10MHz-20 GHz) 2012.12.08
15 LISN ROHDE&SCHWARZ | ENV216 TWO-LINE V-NETWORK | 2012.11.13
16 | Power Meter Agilent E4418B (EPM Series)
17 | Power Sensor Agilent E4412A (E-series CW) 2012.12.08
5 Ancillary Equipment List
Product Manufacturer|Model No. |Serial No. FCC approval Power Cord
. DWL-2000 AC: I/P: Unshielded 1.8m
Wlan AP D-Link B2D3161002856 |KA2DWLG700APB )
AP+A 1 DC:0/P: Unshielded 1.8m
Bluetooth
acer S100FBT N/A HLZDMS100FBT  [N/A
headset
6 Uncertainty Evaluation
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6.1 Ucertainty of Radiated Spurious Emission evaluation (30MHz~1GHz)

Radiated Spurious Emission Measurement Uncertainty Evaluation

u(xi
o Probability | Partition - (x1) -
Contribution o ] Horizontal Vertical
Distribution | Coefficient
30-1000MHz | 30-1000MHz
Cable Loss Calibration Up U-Shape 1.41 0.16 0.16
Sine wave voltage accuracy of .
U02 | Triangle
Spectrum analyzer 2.45 0.82 0.82
Impulse response of spectrum .
U03 | Triangle
analyzer 2.45 0.61 0.61
Pulse repetition rate of spectrum .
U04 | Triangle
analyzer 2.45 0.61 0.61
Spectrum analyzer noise level | UO0S5 Normal 2.00 0.25 0.25
Measurement of the signal path
, U06 | U-Shape
mismatch 1.41 0.28 0.28
Free-space antenna factor uo7 Normal 2.00 0.70 0.70
Antenna Factor Interpolation for
U08 |Rectangular 1.73
Frequency 0.17 0.17
Antenna factor with height in the
. U09 |Rectangular 1.73
correlation 0.17 0.17
Measurement antenna and the
absorbing material lin the image | U10 |Rectangular 1.73
of the mutual coupling effect 0.58 0.58
Antenna phase center variation | Ull |Rectangular 1.73 0.13 0.13
Antenna cross polarization
Ul12 |Rectangular 1.73 0.52 0.52
response
Antenna imbalance U13 |Rectangular 1.73 0.52 0.52
Test distance error Ul4 |Rectangular 2.45 1.02 1.22
Desktop terrain clearance
o Ul5 Normal 0.17 0.17
variation 1.73
) Standard
Random uncertainty Ulé6 . 0.05 0.05
deviation 2.00
Pre-Amplifier gain Calibration | U17 | U-Shape 1.00 0.10 0.11
Combined Standard Uncertainty
Uc Normal 1.00 2.03 2.14
Uc(y)
Measuring Uncertainty for a level
of Confidence of 95%(U= U=kUc| Normal
2Uc(y)) k 4.05 4.28
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6.2 Ucertainty of Radiated Spurious Emissionevaluation (1GHz~26.5GHz)

Radiated Spurious Emission Measurement Uncertainty Evaluation

u(xi
o Probability | Partition - (x1) -
Contribution o ] Horizontal Vertical
Distribution | Coefficient
1-26.5GHz 1-26.5GHz
Cable Loss Calibration U0l | U-Shape 2.00 0.04 0.04
Sine wave voltage accuracy of .
U02 | Triangle
Spectrum analyzer 2.45 0.82 0.82
Impulse response of spectrum )
U03 | Triangle
analyzer 2.45 0.61 0.61
Pulse repetition rate of spectrum .
U04 | Triangle
analyzer 2.45 0.61 0.61
Spectrum analyzer noise level | UO05 Normal 2.00 0.25 0.25
Measurement of the signal path
, U06 | U-Shape
mismatch 1.41 0.69 0.69
Free-space antenna factor uo7 Normal 2.00 0.50 0.50
Antenna Factor Interpolation for
U08 |Rectangular 1.73
Frequency 0.17 0.17
Antenna factor with height in the
. U09 |Rectangular 1.73
correlation NA NA
Measurementantennaand
theabsorbingmaterialintheimageof|] U10 |Rectangular 1.73
themutualcoupling effect 0.58 0.58
Antenna phase center variation | Ull |Rectangular 1.73 0.13 0.13
Antenna cross polarization
Ul12 |Rectangular 1.73 0.52 0.52
response
Antenna imbalance U13 |Rectangular 1.73 0.52 0.52
Test distance error Ul4 |Rectangular 2.45 2.36 2.36
Desktop terrain clearance
o Ul5 Normal 0.17 0.17
variation 1.73
) Standard
Random uncertainty Ulé6 . 0.05 0.05
deviation 2.00
Pre-Amplifier gain Calibration | U17 | U-Shape 1.00 0.09 0.10
Combined Standard Uncertainty
Uc Normal 1.00 2.95 2.96
Uc(y)
Measuring Uncertainty for a level
of Confidence of 95%(U= U=kUc| Normal
2Uc(y)) k 591 5.92
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